
KDC 4000 PLUS

Dual cleaner

Spare parts list (from sales no. 131081150 to 131081155)



1

3

8

9

14
10

11

5

6

4

13

15

7

17

16

18

Accessories

12

19

20

2

21

Pos. Spare parts list - page Notes
1 1 131081906-04-05 Aspiration cleaner
1 2 131081906-06-07 Aspiration cleaner outlet
1 3 131081906-08-09 Endplate
1 4 131081906-10-11 Crop guide plates
1 5 131081906-12-13 Cleaner bottom
1 6 131081906-14-15 Auger
1 7 131081906-16-17 Bottom frame
1 8 131081906-18-19 Cleaner roof
1 9 131081906-20-21 Side covers
1 10 131081906-22-23 Endplate with blower
1 11 131081906-24-25 Motors and control - 50 Hz
1 12 131081906-26-27 Motors and control - 60 Hz
1 13 131081906-28-29 Drum outlet
1 14 131081906-30-31 Drum structure
1 15 131081906-32-33 Trash blow line
1 16 131081906-34-35 Lifting arrangement
1 17 131081906-36-37 Cleaning brushes
1 18 131081906-40-41 Rain covers - 50 Hz
1 19 131081906-42-43 Rain covers - 60 Hz
1 20 131081906-44-45 Transport wheels and drawbar
1 21 131081906-46-47 Screen clamp parts

131081906-02-03    Revision 04131081906-02-03    Revision 04



D

C

B

A

17

21

23

201

27

28

29

DETAIL D 

3
4

7

5

6

DETAIL C 

6

9

8

24

13

12

26

25

19

DETAIL B 

2

18

DETAIL A 

16

11

2214

10

15

Pos. Pieces Part no. Notes
1 1     131082710 Aspirator T2 assembled
2 1       121100626 Bottom outlet, hot galvanized
3 1       100311017 Carriage bolt M8x25 DIN 603 elgalvanized
4 1       100331005 Washer M8 elgalvanized
5 1       131080447 Distance piece Ø13,2/8,5 x 10mm
6 2       100414050 Star grip M8, plastic
7 1       131080325 Spring for crop flap
8 1       100311040 Carriage bolt M8x20 DIN 603
9 1       100331007 Washer M12 DIN 125 A
10 1       131080539 Cleaner angle indicator
11 1       100323290 Spirit level 45003
12 4       121000090 Inspection window Ø120mm
13 2       131082713 Frame for inspection window
14 1       100308018 Set screw M6x12 DIN 933 elgalvanized
15 15       100316075 Flange nut with threadlock M6 DIN 6927
16 2       100323389 Self tapping screw Ø2.9x19 DIN 7982C
17 8       100323387 Flange set screw M8x16 DIN 6921
18 8       100316108 Flangenut with threadlock M8 DIN 6927 Elgv.
19 121       100334052 Popnitte SSD 52SSBS 4.0 x 7.4
20 1       131080829 Transfer "Grain Shutter"
21 1       131080831 Transfer "Air Regulation" 1
22 2       100315004 Nut M4 ISO 4032
23 1       131080830 Transfer "Air Regulation" 2
24 2       100323462 QuickLoc S60 locking bolt
25 2       100323461 QuickLoc S60 clips insert
26 2       100323463 QuickLoc S60 washer
27 1   131082389 Pipe for drum bearing, with fittings
28 28   100316075 Flange nut with threadlock M6 DIN 6927
29 28   100311005 Carriage bolt M6x13 DIN 603

131081906-04-05    Revision 01131081906-04-05    Revision 01



16

17

9

7

6

15

17
16

15

16

15

8

17

4

8

15

17

13

10

1

14

11

5

13
2

3
12

15

16

7

15

Pos. Pieces Part no. Notes
1 1     131082205 Inspection plate
2 1     122000611 Coil spring M8
3 1     100414050 Star grip M8, plastic
4 1     121100626 Bottom outlet, hot galvanized
5 1       131081284 Side A for exit hopper
6 1       131081351 Side C for exit hopper
7 40       100334052 Popnitte SSD 52SSBS 4.0 x 7.4
8 2       131081285 Side B for exit hopper
9 1     131081352 Side D for exit hopper
10 1     100323381 Flange set screw M8x25 DIN 6921
11 1     100331014 Washer M8x16x1,6  ISO 7089 elgalvanized
12 1     100331007 Washer M12 DIN 125 A
13 9     100316108 Flangenut with threadlock M8 DIN 6927 Elgv.
14 1     100311016 Carriagebolt M8x20 DIN 603
15 30     100311005 Carriage bolt M6x13 DIN 603
16 30     100316075 Flange nut with threadlock M6 DIN 6927
17 8     100323387 Flange set screw M8x16 DIN 6921

131081906-06-07    Revision 01131081906-06-07    Revision 01



14

11
16 19

27

4

215 12
16

21
26

22
25

23

1

10

13

3

18

24

17

8
16

17

5

6

9

16

16

7
17

28 20

Pos. Pieces Part no. Notes
1 1     131082700 Endplate B at aspirator T2
2 1     131082385 Support for cleaner end plate
3 1     131081315 Console for inlet
4 1     131081250 Console for drum bearing
5 1     131081260 Side for inlet A
6 1     131081261 Side for inlet B
7 1     131081263 Bottom for inlet
8 2     131081252 Corner for inlet
9 1     131081290 Inlet plate, bent
10 1     131081291 Sealing ring for drum
11 1     100401087 Flanged bearing FY 40 TF
12 2     131081423 Label "Lifting point", black on yellow
13 4     100311036 Carriage bolt M12x40 DIN 603
14 4     100316109 Flangenut with threadlock M12 DIN6927 elgalvanized
15 7     100316108 Flangenut with threadlock M8 DIN 6927 Elgv.
16 47     100316075 Flange nut with threadlock M6 DIN 6927
17 44     100311005 Carriage bolt M6x13 DIN 603
18 4     100311017 Carriage bolt M8x25 DIN 603 elgalvanized
19 2   131082106 Reinforcement plate for lifting eye
20 1   131081429 Label "Guiding plate setting" KDC, black on silver
21 1   131081210 End flange for auger, outside
22 1   131082703 End flange for auger, inside T2
23 28   100316075 Flange nut with threadlock M6 DIN 6927
24 28   100311005 Carriage bolt M6x13 DIN 603
25 2   100311040 Carriage bolt M8x20 DIN 603 St. 8.8
26 1   100401039 Flangebearing YAR 205-2F + PFT 52
27 2   100411027 Shackle 3/8" galvanized
28 1   131081430 Label "KONGSKILDE KDC 4000" blue/black on transparent

131081906-08-09    Revision 01131081906-08-09    Revision 01



7

5

6

5
3

2

8

6

10

17

13
14
15
16

12

9

8

4

1

11

Pos. Pieces Part no. Notes
1 3     131082701 Baffle Plate T2
2 1     131082702 Guide plate adjuster  T2
3 1     100414050 Star grip M8, plastic
4 6     122000611 Coil spring M8
5 4     100331005 Washer M8 elgalvanized
6 4     100323381 Flange set screw M8x25 DIN 6921
7 7     100316108 Flangenut with threadlock M8 DIN 6927 Elgv.
8 6     100331004 Washer M6x16x1, elgalvanized
9 47     100316075 Flange nut with threadlock M6 DIN 6927

10 3     100321050 Countersunk screw M6x25 DIN 7991, elgalvanized
11 1   131082240 Scraper A, assembled
12 1     131082242 Profile for scraber A
13 1     131082243 Rail for scraber A
14 1     131082244 Rubber profile for scraber A
15 9     100331004 Washer M6x16x1, elgalvanized
16 9     100321015 Cross head screw M6x16, elgalvanized
17 9     100316002 Locking nut M6 DIN 985-6, elgalvanized

131081906-10-11    Revision 01131081906-10-11    Revision 01



13

5

13

13

14

6

7

13

3

2

10

11

8

9

14

13

17

1

14

16

12

15

18
14

4

Pos. Pieces Part no. Notes
1 1   131081202 Duct for bottom auger
2 1   131081201 Sidepanel B for bottom auger
3 1   131081200 Sidepanel A for bottom auger
4 1   131080910 Division plate for bottom auger
5 1   131081225 Guide plate for bottom auger
6 1   131081227 Guide plate for bottom auger cover
7 1   131081228 Cover for bottom auger outlet
8 2   131081410 OK160 outlet
9 4   131081369 Rubber sealing at bottom outlet
10 2   110101105 Cover for bottom auger outlet
11 2   122000857 Clamp with bolt OK160
12 4   131081428 Label "Do not insert hand", black on yellow
13 88   100311005 Carriage bolt M6x13 DIN 603
14 93   100316075 Flange nut with threadlock M6 DIN 6927
15 8   100311016 Carriagebolt M8x20 DIN 603
16 8   100316108 Flangenut with threadlock M8 DIN 6927 Elgv.
17 5   100323404 Flange head screw M6x20 EN 1665, elgalvanized
18 5   100311000 Carriage bolt M6x16 DIN 603, elgalvanized

131081906-12-13    Revision 01131081906-12-13    Revision 01



A

B

15

2

12

13

11

4

DETAIL A 

7

14

8

10

9

4

3 6 5

7

DETAIL B 

18

19

20

22

17

16

21

1

Pos. Pieces Part no. Notes
1 1   131081335 Input axle with knife T2
2 2   131081307 Auger welded
3 1     171601191 Bearing housing for intermediate bearing
4 1     131080906 Suspension bracket for intermediate bearing
5 1     171601190 Intermediate shaft DTA102
6 1     171601360 Bushing for intermediate bearing
7 2     100316069 Lock nut 3/8" WRG, elgalvanized
8 4     100311017 Carriage bolt M8x25 DIN 603 elgalvanized
9 4     100316003 Self locking nut M8 DIN 985-6, elgalvanized

10 4     100331005 Washer M8 elgalvanized
11 4     100309002 Hex socket head cap screw M6x35mm  St.12.9
12 4     100316002 Locking nut M6 DIN 985-6, elgalvanized
13 8     100331004 Washer M6x16x1, elgalvanized
14 1     131081229 Pipe for intermediate bearing for auger, with fittings
15 1   131081338 Rear axle KDC 4000 T2
16 3   100309002 Hex socket head cap screw M6x35mm  St.12.9
17 6   100331004 Washer M6x16x1, elgalvanized
18 3   100316002 Locking nut M6 DIN 985-6, elgalvanized
19 1   100401039 Flangebearing YAR 205-2F + PFT 52
20 2   100311040 Carriage bolt M8x20 DIN 603 St. 8.8
21 2   100316108 Flangenut with threadlock M8 DIN 6927 Elgv.
22 1   100405013 Key  A8x7x50mm DIN 6885

131081906-14-15    Revision 01131081906-14-15    Revision 01



A

2

5
5

8

7

5

9

12

11 10

13

1011

9

12

13

1

3

10

DETAIL A 

3

5

4

5

6

Pos. Pieces Part no. Notes
1 1   131081292 Bottom panel A
2 1   131081293 Bottom panel B
3 2   131081294 Guide for forklift
4 8   131081295 Reinforcement for forklift guide
5 58   100323439 Flange set screw M10x20 DIN 6921
6 58   100316102 Flangenut with threadlock M10  DIN 6927
7 4   131081432 Label "Forklift", black on yellow
8 2   131082299 Reinforcement for leg support
9 4   131081242 Leg
10 4   131081243 Footplate for leg
11 4   100306040 Screw M10x80 DIN 931, elgalvanized
12 20   100316102 Flangenut with threadlock M10  DIN 6927
13 16   100323439 Flange set screw M10x20 DIN 6921

131081906-16-17    Revision 01131081906-16-17    Revision 01



3

2

1

1

Pos. Pieces Part no. Notes
1 2   131081339 Roof panel T2
2 38   100311005 Carriage bolt M6x13 DIN 603
3 38   100316097 Flangenut, Serrated M6 DIN6923 elgv

131081906-18-19    Revision 01131081906-18-19    Revision 01



B

A

7

9

4

1

26

22

15
16

21
12

13
21

34
1118

14

18

17

6

5

2

24

25

23

1918

3

20

10
32

33

35

DETAIL A 

27
29

30
31

28

Pos. Pieces Part no. Notes
1 2   131080569 Label "Take care that all guards...", black on yellow
2 2   100323467 Damper 1150N  (Klee 095346)
3 2   131082744 Damper plate
4 2   131082739 Panelprofile Left
5 4   100201034 Bronze bushing Ø10/16 L=16mm SMS779
6 2   131082740 Panelprofile Right
7 2   131081325 Sidepanel Profileplate
8 2   100503368 Magnet Switch MC2 Actuator (Part of 100503368)
9 2   131081330 Panel Torsion Profile KDC 4000 T2
10 2   131081326 Magnet switch Bracket
11 2   100503368 Magnetic contact MC2 3m cable, 440N-Z21W1PB
12 2   131081327 Nut bracket
13 2   131081329 Holding bracket
14 2   100414071 Star Knob M10x50 G732 PA6
15 2   100511244 Cable screw gland M16x1,5
16 2   100511245 Nut M16X1,5 plastic
17 4   100308174 Flange set screw M10x35 DIN 6921, elgalvanized
18 22   100316102 Flangenut with threadlock M10  DIN 6927
19 2   100316099 Flange nut serrated  M10, elgalvanized
20 4   100311000 Carriage bolt M6x16 DIN 603, elgalvanized
21 12   100316075 Flange nut with threadlock M6 DIN 6927
22 32   100323450 Thread cutting screw M6x16 DIN 7500D
23 12   100323438 Flange set screw M10 x 25mm DIN 6921, elgalvanized
24 4   100308173 Flange set screw M10x30mm DIN 6921, elgalvanized
25 4   100316108 Flangenut with threadlock M8 DIN 6927 Elgv.
26 2   131081430 Label "KONGSKILDE KDC 4000" blue/black on transparent
27 4   100323461 QuickLoc S60 clips insert
28 4   100323462 QuickLoc S60 locking bolt
29 4   100323463 QuickLoc S60 washer
30 4   121000090 Inspection window Ø120mm
31 4   131082713 Frame for inspection window
32 8   100350532 Screw M4x25-X20  A2
33 8   100316068 Locking nut M4 DIN 985-6, elgalvanized
34 2   131081333 Magnetswitch Bracket Endplate
35 4   100311005 Carriage bolt M6x13 DIN 603

131081906-20-21    Revision 02131081906-20-21    Revision 02



A

27

33

26

25

11

35

4

18

8

15

16
30

17
4

29
4

33

8
37

36
7

4
22

10

19

8

21

20

14

13

12

3

34
31

4

32

9

7
7

28

1

42
2

41
32

40

38

38

DETAIL A 

6

5

23

2439

Pos. Pieces Part no. Notes
1 5   100316075 Flange nut with threadlock M6 DIN 6927
2 3   100323398 Flange head screw M6x16 EN 1665, elgalvanized
3 10     100311016 Carriagebolt M8x20 DIN 603
4 52     100316108 Flangenut with threadlock M8 DIN 6927 Elgv.
5 4     100332004 Serrated washer M10 DIN 6798A, elgalvanized
6 4     100308036 Set screw M10x16mm DIN 933, elgalvanized 
7 52     100311005 Carriage bolt M6x13 DIN 603
8 52     100316075 Flange nut with threadlock M6 DIN 6927
9 4     100311036 Carriage bolt M12x40 DIN 603

10 4     100316109 Flangenut with threadlock M12 DIN6927 elgalvanized
11 18     100323387 Flange set screw M8x16 DIN 6921
12 4     100311017 Carriage bolt M8x25 DIN 603 elgalvanized
13 1     131082704 Endplate A at inlet T2
14 1     131082250 Reinforcement for inlet
15 1     131081217 Outer lining for blower housing
16 1     131081216 Internal lining for blowerhousing
17 1     131081218 Side plate for blower housing 
18 1     131081419 Outlet with nozzle
19 1     100401087 Flanged bearing FY 40 TF
20 1     131082251 Inlet for drum, welded
21 1     131081254 OK 200 inlet welded
22 1     131082725 Brace for endplate T2
23 2     100323369 Vibration damper RS 50-30-5, rubber
24 2     131081354 Console for rubber damper
25 1     131081321 Inlet for injector
26 1     131080529 Diffuser
27 1     122050085 OK200 pipe 0,5m
28 1     131081309 Intake for blower
29 4     131081236 Flange section for Ø200mm pipe
30 10     131081408 Staybolt M8x200mm
31 1     131082130 Blind plate for cleaning brushes
32 2     131082106 Reinforcement plate for lifting eye
33 2     122050110 Clamp with bolt OK200
34 2     131081423 Label "Lifting point", black on yellow
35 1     131081428 Label "Do not insert hand", black on yellow
36 1     131082703 End flange for auger, inside T2
37 1     131081210 End flange for auger, outside
38 2     131081368 Rubber sealing for blower
39 2     131081289 Damper bracket
40 1   121000834 Label "Wear ear protection" Ø100, white on blue
41 2   100411027 Shackle 3/8" galvanized
42 1   121000841 Document holder A4, black plastic, with hinged lid

131081906-22-23    Revision 03131081906-22-23    Revision 03



A
B

2

1

15

10

8

26

25

7

14

19
21

3

20

9

13

DETAIL A 

23

27

22

28

11

24
12

13

DETAIL B 

4
5

6
16

17
18

Pos. Pieces Part no. Notes
1 1   131082726 Damper for gear T2
2 1   100505136 Gearmotor 1,5kW 3x230/400V 50Hz 22rpm 

3 1   100501209 AC Motor 112M-2p B5 4(4)kW 3x400/690(460)V 50(60)Hz IE3 
UL/CSA

4 1   131080236 Rotor for 50Hz motor
5 1   121000027 Washer Ø27,8 / Ø17 x 2mm
6 1   121000060 Washer Ø52 / Ø11 x 3mm
7 1   131082705 Mountingplate for Control Cabinet T2
8 1   131081350 KDC 4000 T2 Controlbox 4+1,5+0,75kW 3x400V 50Hz
9 1   100405039 Key A 12 x 8 x 130mm DIN 6885
10 1   121165449 Label "Read user manual", black on yellow
11 2   100323464 Vibration damper Ø20,6 / Ø27,7 x 17,5mm
12 1   131081288 Damper for auger gearmotor T2

13 1   100505222 Gearmotor A052 UH25-6.3-P80 B3 0,75kW 3x230V 400V 50Hz 
IE3 - 444rpm

14 6   100332020 Serrated washer M10 DIN 67981, elgalvanized
15 6   100323439 Flange set screw M10x20 DIN 6921
16 1   100407001 Circlip Ø28 / Ø18 x 1,2mm DIN984
17 1   100332004 Serrated washer M10 DIN 6798A, elgalvanized
18 1   100306031 Hex bolt M10x35 DIN 931
19 4   100311035 Carriage bolt M12 x 35mm DIN 603, elgalvanized
20 4   100316109 Flangenut with threadlock M12 DIN6927 elgalvanized
21 1   100511189 Cable screw gland M20x1,5
22 2   100331087 Washer M10
23 2   100316102 Flangenut with threadlock M10  DIN 6927
24 4   100323380 Flange set screw M8 x 20mm DIN 6921, elgalvanized
25 5   100316075 Flange nut with threadlock M6 DIN 6927
26 2   100311005 Carriage bolt M6x13 DIN 603
27 4   100331009 Washer M20
28 2   100308174 Flange set screw M10x35 DIN 6921, elgalvanized

131081906-24-25    Revision 02131081906-24-25    Revision 02



A

B

22

18

6

13

14

11

12

21

7

4
19

20

2

27
31

32

15

1

28

DETAIL A 

2

17

3

16

30

5
23

29

DETAIL B 

24
25

26
8

9
10

BOM Table(Restructured)
Pos. Pieces Part no. Notes

1 1 131081182 Endplate A with 60 Hz gear witthout motor and control KDC 4000 T2
2 6   100316102 Flange nut M10 with threadlock DIN 6927
3 2   100331087 Washer M10
4 4   100311032 Carriage bolt M10x35 DIN 603
5 4   100323380 Flange set screw M8 x 20mm DIN 6921, elgalvanized
6 8   100306030 Set screw M10x30 DIN 933, elgalvanized
7 8   100332020 Serrated washer M10 DIN 67981, elgalvanized
8 1   100407001 Circlip Ø28 / Ø18 x 1,2mm DIN984
9 1   100332004 Serrated washer M10 DIN 6798A, elgalvanized

10 1   100306031 Hex bolt M10x35 DIN 931
11 2   100311005 Carriage bolt M6x13 DIN 603
12 5   100316075 Flange nut with threadlock M6 DIN 6927
13 2   100306235 Flange screw M8 x 60mm DIN 6921,elgalvanized
14 2   100316108 Flangenut with threadlock M8 DIN 6927 Elgv.
15 3   100323398 Flange head screw M6x16 EN 1665, elgalvanized
16 2   100308174 Flange set screw M10x35 DIN 6921, elgalvanized
17 4   100331009 Washer M20
18 1   131082777 Damper arm for gear, 60Hz T2
19 1   131081417 Flange A for 60Hz motor
20 1   131081418 Flange B for 60Hz motor
21 1   131082778 Mountingplate for Control Cabinet  60 Hz T2
22 2   131082271 Intermediate flange for drum gear, 60Hz
23 1   131081288 Damper for auger gearmotor T2
24 1   131080129 Rotor for 60Hz motor
25 1   121000027 Washer Ø27,8 / Ø17 x 2mm
26 1   121000060 Washer Ø52 / Ø11 x 3mm
27 1   100505187 Gear unit SK 9032. 1AXY N 140TC ratio 1:76, 60Hz
28 1   100505250 Gear unit SK 9032. 1AXY N 180TC ratio 1:76, 60Hz
29 1   100505224 Bewel gear A052 UH25-7.2-N56C-B3, ratio 1:7,2 - 60Hz
30 2   100323464 Vibration damper Ø20,6 / Ø27,7 x 17,5mm
31 1   100405039 Key A 12 x 8 x 130mm DIN 6885
32 1   121165449 Label "Read user manual", black on yellow

131081906-26-27    Revision 03131081906-26-27    Revision 03



A

3

1

3

7

8

6

??

DETAIL A 

15

15

5

4

10

4

2

1112

13

7

14

9

Pos. Pieces Part no. Notes
1 4   100405024 Key A 12 x 8 x 40mm DIN 6885
2 8   100316004 Lock nut M10 DIN 985-6
3 8   100322005 Grub screw M10x16 DIN 916
4 32   100332004 Serrated washer M10 DIN 6798A, elgalvanized
5 8   100306029 Set screw M10 x 25mm DIN 933, elgalvanized
6 1   131081606 Rear showel section
7 1     131080177 Showel section
8 1     131080158 Drum outlet
9 8       100306031 Hex bolt M10x35 DIN 931
10 8     131080202 Showel guide plate
11 16     100306014 Set screwM8x16 DIN 933 
12 16     100316003 Self locking nut M8 DIN 985-6, elgalvanized
13 16     100331005 Washer M8 DIN 125 A
14 8     100332004 Serrated washer M10 DIN 6798A, elgalvanized
15 16     131080151 Distance piece 5 mm
16 8 100306031 Hex bolt M10x35 DIN 931

131081906-28-29    Revision 02131081906-28-29    Revision 02



A

5

4

1

6

3

6

11

2

7

3

10

8

DETAIL A 

14

9
15

12

13

17
13

16
18

Pos. Pieces Part no. Notes
1 1   131081805 Drum axle for KDC 4000
2 1   131081798 Drum inlet
3 1   131080157 2. inner ring
4 1   131080150 3. inner ring
5 1   131080164 Drum cone
6 4   100405024 Key A 12 x 8 x 40mm DIN 6885
7 16   131080794 Outer connection beam
8 32   131080817 Distance piece 3mm
9 2   100322010 Grub screw M6 x 8mm DIN 914
10 32   100332004 Serrated washer M10 DIN 6798A, elgalvanized
11 1   100405039 Key A 12 x 8 x 130mm DIN 6885
12 1     131082091 Bushing for shaft sealing
13 1   131082092 Inner cover for drum
14 2   123021114 Sealing ring for shaft
15 4   100350070 Screw DELTA PT 40x14-20IP A2
16 1   131082093 Support for cover
17 2   100311005 Carriage bolt M6x13 DIN 603
18 2   100316097 Flangenut, Serrated M6 DIN6923 elgv

131081906-30-31    Revision 01131081906-30-31    Revision 01



A

5

4

2

3

6

1

DETAIL A 

3

8

11

7

9

10

8

Pos. Pieces Part no. Notes
1 1 131081809 Aspirator pipes assembly, for KDC 4000
2 1   122050083 OK200 pipe 2m
3 6   122050150 Quick release clamp OK200
4 1   122050106 OK 200 telescopic pipe 0,46 m
5 1   122050116 OK200 bend 90° R=300
6 1   131081414 OK200 bend
7 1   131080231 Pipe for regulation throttle
8 1   131080533 Regulation throttle
9 1   121120113 Pressure rod for regulation throttle
10 1   100333000 Split pin Ø2x15 mm
11 1   121120116 Spring Ø20 x 35 xØ2mm

131081906-32-33    Revision 01131081906-32-33    Revision 01



B

A

C

5

4
3

1

10

9

7

6

8

4

21

2

DETAIL B 

11

13

13
19

13
14

20

DETAIL A 

12

15

27

16

18

23
26

17

DETAIL C 

22

25

24

24

25

Pos. Pieces Part no. Notes
1 1     131081782 Leg for tilting equipment, KDC 8000
2 1       131081793 Lower rail welded, tilting equipment, KDC 4000
3 1       131082360 Support for lower rail, KDC 8000
4 2       100306105 Screw M20x180 DIN931, elgalvanized
5 2       100316007 Locking nut M20 DIN 985-6, elgalvanized
6 1     131081789 Axle for tilting equipment, short, machined, KDC 4000
7 1     131081786 Axle for tilting equipment, long, machined, KDC 4000
8 1     131082369 Crank assembled, for tilting equipment, KDC 8000
9 2     131082373 Thread rod TR24 x 5, welded
10 2     131081781 Rail for leg, for tilting equipment, KDC 4000
11 2     131082377 Axle for wheel, tilting equipment KDC 8000
12 2     100401087 Flanged bearing FY 40 TF
13 12     100331018 Washer M24 x 44,4 x 4mm, elgalvanized
14 4     100407014 Circlip LR25U DIN471
15 2     100407012 Circlip UK 40 X 1.75
16 8     100304024 Set screw M10x35mm DIN 933, elgalvanized
17 8     100316004 Lock nut M10 DIN 985-6
18 8     100331006 Washer M10 DIN 125 A
19 4     131082376 Wheel for tilting equipment, KDC 8000
20 2     100333029 Split pin Ø8x50 mm
21 1     131082383 Chain ½" x 5/16" 205 links, for tilting equipment, KDC 8000
22 4     131081792 Bracket for rail, KDC 4000
23 2     131081794 Support bearing for tilting arrangement, KDC 4000
24 24     100306042 Set screw M12 x 25mm DIN 933, elgalvanized 
25 24     100316005 Lock nut M12 DIN 985-6
26 8     100323438 Flange set screw M10 x 25mm DIN 6921, elgalvanized
27 8     100316100 Flange nut M10, elgalvanized

131081906-34-35    Revision 01131081906-34-35    Revision 01



D

C

B

A

34

33

27

3

5
4

4

6

1

DETAIL D 

17
18

23
22

19

6

14

24
24

20
11

9

38

16

13

8

10

12

38

6

21

18

15

7

DETAIL C 

32
30

26

363735

25
29

DETAIL B 

26

28

31

DETAIL A 

20
24

24
21

22
23

Pos. Pieces Part no. Notes
1 1 131081810 Cleaning brushes KDC 4000
2 1   131081802 Tube for cleaning brushes, KDC 4000
3 1   131081803 Tube for cleaning brushes, KDC 4000
4 2   131082124 Assembly bracket for pipe
5 12   100308002 Set screw M8x25 DIN 933 
6 20   100316003 Self locking nut M8 DIN 985-6, elgalvanized
7 1   131082128 Suspension bracket
8 1   131082127 Locking bracket
9 1   131082126 Handle arm
10 1   100414016 Rubber handle
11 1   131082129 Reinforcement bracket
12 1   100414063 Star handle M12
13 1   100311035 Carriage bolt M12 x 35mm DIN 603, elgalvanized
14 2   100331007 Washer M12 DIN 125 A
15 1   100311038 Carriage bolt M12 x 30mm DIN 603, elgalvanized
16 1   100316005 Lock nut M12 DIN 985-6
17 1   100306148 Screw M10 x 140mm DIN 931, elgalvanized
18 2   100331006 Washer M10 DIN 125 A
19 1   100316004 Lock nut M10 DIN 985-6
20 2   100306057 Set screw M16x50 DIN 933 
21 2   100315020 Nut M16 DIN 934
22 2   100331012 Washer M16, elgalvanized
23 2   100316006 Lock nut M16 DIN 985-6
24 4   131082125 Washer Ø41 / Ø16,5 x 4mm
25 4   131082121 Bracket for vibration dampers
26 4   131082122 Arm for vibration dampers
27 8   131082123 U-bolt M8x66 C=59
28 16   100316091 Flange nut M8 with serration  DIN9623
29 8   100323414 Vibrations damper Ø30x25
30 16   100331005 Washer M8 DIN 125 A
31 8   100304009 Set screw M8 x 10mm DIN 933, elgalvanized 
32 8   100308029 Set screw M8 x 12mm DIN 933, elgalvanized
33 6   131081080 Cleaning brush
34 2   131081081 Shaft for cleaning brushes
35 4   100333011 Hair pin clip ø4mm
36 4   100306009 Screw M6x60mm DIN 931, elgalvanized
37 4   100316002 Locking nut M6 DIN 985-6, elgalvanized
38 8   100311016 Carriagebolt M8x20 DIN 603

131081906-36-37    Revision 01131081906-36-37    Revision 01



C

A

B

2

1

23

28

DETAIL C  (1 : 10)

13

14

19
18

15

22

10

20

16
7

5

21

12

9

4 8

21

22

17

14

11 3

6

DETAIL A  (1 : 10)

16
20

20
17

18
19

DETAIL B (1 : 5)
30

33

36

29

26

34

38

37

32
27

31

35

25

24

Pos. Pieces Part no. Notes
1 1 131081183 Cleaning brushes KDC 4000 Plus
2 1   131081299 Tube for cleaning brushes, KDC 4000 Plus
3 1   131082128 Suspension bracket
4 1   131082127 Locking bracket
5 1   131082126 Handle arm
6 1   100414016 Rubber handle
7 1   131082129 Reinforcement bracket
8 1   100414063 Star handle M12
9 1   100311035 Carriage bolt M12 x 35mm DIN 603, elgalvanized
10 2   100331007 Washer M12 DIN 125 A
11 1   100311038 Carriage bolt M12 x 30mm DIN 603, elgalvanized
12 1   100316005 Lock nut M12 DIN 985-6
13 1   100306148 Screw M10 x 140mm DIN 931, elgalvanized
14 2   100331006 Washer M10 DIN 125 A
15 1   100316004 Lock nut M10 DIN 985-6
16 2   100306057 Set screw M16x50 DIN 933 
17 2   100315020 Nut M16 DIN 934
18 2   100331012 Washer M16, elgalvanized
19 2   100316006 Lock nut M16 DIN 985-6
20 4   131082125 Washer Ø41 / Ø16,5 x 4mm
21 7   100311040 Carriage bolt M8x20 DIN 603
22 7   100316003 Self locking nut M8 DIN 985-6, elgalvanized
23 2   131082765 Cleaning brush assembly long
24 1     131082729 Brush mount long T2
25 12     131082773 Chain for cleaning brush holder
26 12     100311005 Carriage bolt M6x13 DIN 603
27 12     100323404 Flange head screw M6x20 EN 1665, elgalvanized
28 4   131082764 Cleaning brush assembly with short arm
29 6     131082766 Bracket for brush
30 6     131082731 Cleaning brushes for KDC
31 6     100323414 Vibrations damper Ø30x25
32 1     131082728 Brush bracket short
33 6     131082767 Cleaning brush shaft
34 12     100304009 Set screw M8 x 10mm DIN 933, elgalvanized 
35 12     100316108 Flangenut with threadlock M8 DIN 6927 Elgv.
36 12     100407011 Circlip Shaft Ø20
37 6     131082123 U-bolt M8x66 C=59
38 24     100316075 Flange nut with threadlock M6 DIN 6927

131081906-38-39    Revision 01131081906-38-39    Revision 01



2

3

4

5

3

4

1

Pos. Pieces Part no. Notes
1 1 131082639 Rain cover kit for motors, 50Hz T2
2 1   131082780 Rain cover for gearmotor assembled T2
3 8   100311005 Carriage bolt M6x13 DIN 603
4 8   100316097 Flange nut M6  with serration DIN 6923
5 1   131082785 Rain cover for motors assembled T2

131081906-40-41    Revision 02131081906-40-41    Revision 02



5

2

6

4

3

4

3

1

Pos. Pieces Part no. Notes
1 1 131082642 Rain cover kit for motors, 60Hz T2
2 1   131082270 Rain cover for motor 60Hz
3 8   100311005 Carriage bolt M6x13 DIN 603
4 8   100316075 Flange nut with threadlock M6 DIN 6927
5 1   131082790 Rain cover for gearmotor 60Hz T2
6 1   131082785 Rain cover for motors assembled T2

131081906-42-43    Revision 02131081906-42-43    Revision 02



A

B

C

4

7

2

1

DETAIL A 

8

14

13

5

9

DETAIL B 

12

6

13

9

11

10

DETAIL C 

15

16

17

18

19

3

Pos. Pieces Part no. Notes
1 1 131082033 KDC 8000 wheel set and draw bar, complete
2 1   131082186 Axle for wheel set and draw bar, KDC 8000
3 2   121000782 Wheel 200-95-12 TL 101A8 AF302 with Rim
4 1   131082290 Drawbar for wheel set, KDC 8000
5 2   131082297 Bracket 3 for draw bar, wheel set KDC 8000
6 2   131082300 Bracket 4 for draw bar, painted, wheel set KDC 8000
7 1   121134128 Jack for wheel set
8 2   131082298 Diagonal for drawbar, wheel arrangement KDC 8000
9 6   100306143 Screw M16 x 60mm DIN931, elgalvanized
10 12   100331012 Washer M16, elgalvanized
11 6   100316006 Lock nut M16 DIN 985-6
12 12   100306030 Set screw M10x30 DIN 933, elgalvanized
13 22   100316004 Lock nut M10 DIN 985-6
14 10   100303031 Set screw M10 x 25mm DIN 933, elgalvanized 
15 4   100306042 Set screw M12 x 25mm DIN 933, elgalvanized 
16 4   100316005 Lock nut M12 DIN 985-6
17 2   131082386 Console for leg, KDC 8000
18 6   100323438 Flange set screw M10 x 25mm DIN 6921, elgalvanized
19 6   100316100 Flange nut M10, elgalvanized

131081906-44-45    Revision 02131081906-44-45    Revision 02



31

2

5

4

Pos. Pcs. Part no. Description
1 1 131080664 Handle for KDC outer screen, assembled
2 1 131080661 Hook for outer screen clamp
3 1 100334054 Blind rivet SSD 54SSBS Ø4 x 10,6
4 1 131080376 Handle for KDC inner screen, assembled
5 1 131080003 Hook for inner screen clamp

131081906-46-47    Revision 02131081906-46-47    Revision 02



Kongskilde Industries A/S
Skælskørvej 64
DK - 4180 Sorø
Tel. +45 72 17 60 00 
mail@kongskilde-industries.com
www.kongskilde-industries.com

131 081 906	 You can always find the latest version of the manuals at	 01.12.2025
www.kongskilde-industries.com


